


Model TD420/E Krumtap og svinghjul Crankshaft and flywheel
Pos Vare nr. / Part no. Qty |Beskrivelse Description
1 730134 2 Kugleleje 6202/P5 Ball bearing 6202/P5
2 730135 1 Balanceaksel Balance shaft
3 730136 2 Feder Key
4 730137 1 Gear Gear
5 730138 1 Bolt Bolt
6 730139 1 Pakning Gasket
7 730140 1 Pakning Gasket
8 730141 1 Gear Gear
9 730142 1 Feder 5 x 30 Key 5 x 30
10 730143 1 Krumtap Crankshaft
11 730144 1 Kuglel/4 Ball 1/4
12 730145 2 Feder 5 x 12 Key 5x 12
13 730146 1 Svinghjul tand Flywheel tooth
14 730147 1 Svinghjul Flywheel
15 730148 1 Pakning Gasket
16 730149 1 Matrik Nut
17 730150 1 Starttrisse Starting Ratchet Reel
18 730151 3 Bolt M6 x 12 Bolt M6 x 12
730277 Komplet Assembly







Model TD420/E Luftindtag Air intake
Pos Vare nr. / Part no. Qty |Beskrivelse Description
1 730110 1 Luftindtag Intake pipe
2 730112 1 Bolt Bolt
3 730113 1 Pakning Gasket
4 730324 1 Luftfilterkasse Airfilter outsidecase
5 730115 1 Mgtrik M6 Nut M6
6 730325 1 Pakning Gasket / seal
7 730117 1 Luftfilter element Air filter Element
8 730318 1 Skive Washer
9 730319 1 Pakning Gasket / seal
10 730320 1 Pakning Gasket / seal
11 730321 1 Lag for Iuftfilterhus Lid for airfiltercase
12 730322 1 Skive Washer
13 730115 1 Finger matrik M6 Fingernut M6
730464 1 Luftfilter komplet Air intake assembly







Model TD420/E Braendstof indsprgjtning ventil Fuel injection valve

Pos |Varenr./Partno. | Qty |[Beskrivelse [Description

Kun komplet pumpe fares Only assembly available

| 730161 | | Komplet indsprgjtning | Complete injection




Model TD420/TD600 / TD900
Pos |Vare nr./ Part no. Qty |Beskrivelse Description
730735 / Shims 0,1 Shims 0,1
730736 / Shims 0,2 Shims 0,2
730737 / Shims 0,3 Shims 0,3
730738 / Shims 0,5 Shims 0,5
730739 / Shims 1,5 Shims 1,5







Model TD420/E Breaendstof system Fuel system

Pos [Vare nr./Part no. Qty |[Beskrivelse Description

1 730255 1 Bolt M8 x 45 Bolt M8 x 45

2 730256 1 Bolt Bolt

3 730257 1 Pakning Gasket

4 730258 1 Statte for tank gvre Support for tank upper

5 730259 4 Gummi ophaeng Rubber support

6 730260 2 Klips Clips

7 730261 1 Returslange braendstof Returnpipe fuel

8 730262 1 Skive Washer

9 407713 1 Bolt M12X20X1.25 Bolt M12X20X1.25

10 730264 1 Statte for tank nedre Support for tank lower
11 730265 2 Bolt M6 x 14 Bolt M6 x 14

12 730266 2 Mgatrik M6 Nut M6

13 730267 1 Benzinhane Fuel Gock

14 730268 1 O-ring 13.2x 1.8 O-ring 13.2x 1.8

15 730269 2 Klips Clip

16 730270 1 Breendstofslange Fuel pipe

17 730271 1 Filterskive Filterwasher

18 730272 1 Filter Filter

19 730273 1 Tank Tank

20 730274 1 Filter Filter

21 730275 1 Lag Cap

22 730276 1 Hgjtryksslange breendstof Highpressure fuelhose

730279 1 Komplet breendstofsystem Fuel system assy



sb
Tekstboks
 407713                                     1              Bolt M12X20X1.25                                             Bolt M12X20X1.25





Model TD420/E Udstgdning Exhaust
Pos |Vare nr./ Part no. Qty |Beskrivelse Description
1 730083 1 Udstadning Exhaust
2 730084 2 Bolt M8 Bolt M8
3 730085 2 Fjedrepakning Springgasket
4 730086 2 Pakning Gasket
5 730087 2 Bolt M6 x 14 Bolt M6 x 14
730088 1 Udstadning komplet Exhaust complete







Model TD420/E Smgresystem Lubrication
Pos Vare nr. / Part no. Qty |Beskrivelse Description
1 730213 5 Bolt M6 x 12 Bolt M6 x 12
2 730214 1 Beslag Bracket
3 730215 1 O-ring 34X1,8 O-ring 34X1,8
4 730216 1 Oliepumpe Oilpump
5 730217 1 Split 3 x 16 Pin 3 x 16
6 730218 1 Gear Gear
7 730219 2 Veegt Weight
8 730220 2 Split Pin
9 730221 1 Deeksel Cover
10 730222 1 Skive Washer
11 730223 1 O-ring 5X2,4 O-ring 5X2,4
12 730224 1 Filter Filter
13 730225 Komplet Assembly







Model TD420/E Diesel Pumpe Diesel Pump

Pos [Vvarenr./Partno. | Qty [Beskrivelse |Description

Kun komplet pumpe fares Only assembly available

| 730212 | 1 | Komplet pumpe | Pump assembly






sb
Linje

sb
Linje

sb
Linje

sb
Linje

sb
Linje

sb
Linje

sb
Linje

sb
Rektangel

sb
Rektangel


Model TD420/E Gasregulering Throttle regulator
Pos |Vare nr./ Part no. Qty |Beskrivelse Description
1 730177 1 Arm Control Handle
2 730178 1 Returfjeder Return spring
3 730179 1 Beslag Braket
4 730180 1 Handtag Handle
5 730181 1 Bolt M6 x 14 Bolt M6 x 14
6 730182 1 Bolt M6 x 18 Bolt M6 x 18
7 730183 2 Matrik M6 Nut M6
8 N/A
9 N/A
10 730186 1 Returfjeder Return spring
11 730187 1 Fjeder Spring
12 N/A
13 N/A
14 730190 2 Pakning Gasket
15 730191 1 Pakdase Oil seal
16 N/A
17 730193 1 Bas Governor Push Reel
18 730194 1 Arm Fork
19 730195 Gasregulering komplet Throttle regulator assy



sb
Rektangel





Model TD420/E Blaesehus Fan cover
Pos Vare nr. / Part no. Qty |Beskrivelse Description
1 730248 1 Gummiliste Rubber cushion
2 730249 1 Blaesehus Fan cover
3 730250 4 Gennemfgring Cushion Sheath
4 730251 4 Bas Sheath
5 730252 4 Skive Gasket
6 730253 4 Bolt M6 x 22 Bolt M6 x 22
730254 1 Komplet Assembly







Model TD420/E Start motor Start motor
Pos |Vare nr./ Part no. Qty |Beskrivelse Description
1 290731 1 El motor Electric motor
2 730227 1 Bolt M10 x 30 Bolt M10 x 30
3 730228 1 Fjedreskive Spring gasket
4 730229 1 Pakning Gasket







Model TD420/E Svinghjul Flywheel
Pos |Vare nr./ Part no. Qty |Beskrivelse Description
1 730231 2 Bolt M6 x 70 Bolt M6 x 70
2 730232 1 Beslag Bracket
3 730233 2 Bgs Gasket
4 730234 1 Teendingslas Starting key assembly
5 730235 1 Rotator Rotator
6 N/A
7 730237 3 Bolt M6 x 20 Bolt M6 x 20
8 730238 5 Skive 6 Gasket 6
9 730239 1 Stator Stator
10 1 N/A
11 730241 1 Skrue M6x 12 Screw M6 x 12
12 730242 1 Beslag Bracket
13 730243 2 Skrue M6 x 14 Screw M6 x 14
14 730244 1 Volt regulator Volt regulator
15 730245 2 Pakning Gasket
16 730246 2 Bolt M6 x 14 Bolt M6 x 14
730247 1 Komplet Assmbly







Model TD420/E Knastaksel Camshaft
Pos [Vare nr./Part no. Qty |[Beskrivelse Description
1 730103 2 Stagdstang Valve Push Rod Assem
2 730104 2 Ventillgfter Valve Tappet
3 730105 1 Gearhjul for knastaksel Camshatft timing gear
4 730106 1 Feder5x 14 Key 5x 14
5 730107 1 Knastaksel Camshatft
6 730109 1 Feder 5 x 30 Key5 x 30
730278 Komplet knastaksel Camshaft assembly







Model TD420/E Rekylstarter Recoil starter
Pos [Vare nr./Part no. Qty |[Beskrivelse Description
1 730162 1 Lasemgtrik M6 Locknut M6
2 730163 1 Friction Reel Friction Reel
3 730164 1 Retur fieder Return spring
4 730166 1 Pal Ratchet
5 730167 1 Fjederdaeksel Spring cover
6 730168 1 Kompressions fjeder Compressionspring
7 730169 1 Snorhjul Starter Reel
8 730170 1 Startfjeder Recoil starter spring
9 730171 1 Starthandtag Starter handle
10 730172 1 Startsnor Starter rope
11 730173 1 Starterhus Starter outside case
12 730175 4 Bolt M6 x 8 Bolt M6 x 8
730176 1 Komplet rekylstart Recoilstart assemly







Model TD420/E Stempel Piston
Pos |Vare nr./ Part no. Qty |Beskrivelse Description
1 730280 1 Farste stempelring First airring
2 730281 1 Anden stempelring Second airring
3 730282 1 Oliering Oil Ring
4 730283 1 Stempel Piston
5 730284 1 Krydspind Piston Pin
6 730123 2 Las for krydspind 19 Retainer ring 19
7 730124 2 Bolt Bolt
8 730126 1 Plejlstang Connecting rod
9 730127 2 Bgs Bush
10 730128 2 Split 3 x 10 Pin 3 x 10
11 730129 1 Lejeoverfald Connecting Rod Cover
12 730131 2 Skive Washer
13 730132 2 Matrik Nut
730133 1 Komplet stempel Piston assembly







Model TD420/E

Cylinder Block Assembly

Pos |Vare nr./ Part no. Qty |Beskrivelse Description

1 730001 1 Bolt for olieaftapning Drain screw

2 730002 1 Skive Washer

3 730003 1 Pakdase Oil seal

4 730004 1 Short blok Cylinder block

5 730005 2 Naleleje 7941/8 Needle bearing 7941/8

6 730006 2 O-ring 225X 2.4 O-ring 225X 2.4

7 730007 2 Olie pind Oil dipstick

8 730008 1 Braendstof indikator Fuel Controller Assembly

9 N/A

10 730010 1 Forcingstud of Fuel Injectpump Short Forcingstud of Fuel Injectpump Short

11 730011 2 Forcingstud of Fuel Injectpump Long Forcingstud of Fuel Injectpump Long

12 730012 1 Justerings shims 1,5 mm Adjusting Shims 1,5 mm
730632 1 Justerings shims 0,2 mm Adjusting Shims 0,2 mm
730633 1 Justerings shims 0,3 mm Adjusting Shims 0,3 mm
730634 1 Justerings shims 0,4 mm Adjusting Shims 0,4 mm

13 730013 1 Skive Joint washer

14 730014 1 Plade Seal plate

15 730015 1 Mgatrik M6 Nut M6

16 730016 2 Pakning Gasket

17 730017 2 Pakning Gasket

18 730018 2 Matrik M6 Nut M6

19 730019 1 Naleleje HK 1512 Needle bearing HK 1512

20 730020 1 Plade Thrust plate

21 730021 1 Bolt M8 x 12 Bolt M8 x 12

22 730022 1 Kugleleje 6306/P5 Ball bearing 6306/P5

23 730023 1 Daeksel Air cover

24 730021 1 Bolt M6 x 12 Bolt M6 x 12

25 730025 1 Pakning Sheet Gasket

26 730026 2 Cylinder bolt (lang) Cylinder stud bolt (long)

27 730027 2 Cylinder bolt (kort) Cylinder stud bolt (short)

28 730028 1 Cylinder shim Cylinder shim

29 730029 4 Skive Washer crankcase cover

30 730030 2 Cylinder hoved mgtrik (tynd) Cylinder head nut (thin)

31 730031 2 Cylinder hoved matrik (tyk) Cylinder head nut (thick)

32 730032 1 Sidedaekselpakning Crankcase Cover Washer

33 730033 1 Kugleleje Ball bearing

34 730034 1 Sidedeeksel Crankcase Cover

35 730035 1 Pakdase SG25X42X8 Oil seal SG25X42X8

36 730036 1 Bolt M8 x 33.5 Bolt M8 x 33.5

37 730037 1 Skrue Screw

37-1 730038 1 Olie indikator Oil indicator

38 730039 14 Bolt M6 x 25 Bolt M6 x 25

39 730040 2 Prop Pluger

40 730041 2 Split 8 x 12 Pin 8 x 12
730043 1 Komplet motorblok Complete assembly







Model TD420/E

Cylinder Head Assembly

Pos |Vare nr./ Part no. Qty |Beskrivelse Description

1 730044 1 Shim Intake pipe shim

N/A

3 730048 1 Indsugnings ventil Intake valve

4 730049 1 Udstadnings ventil Exhaust valve

5 730050 1 Indsugnings ventil seede Valve seat

6 730051 1 Udstadnings ventil seede Exhaust valve seat

7 730052 2 Bolt AM8 x 20 Stud AM8 x 20

8 730053 1 Udstadningspakning Muffler shim

9 730054 2 Ventilfgrer Valve conduit

10 730055 1 Split4 x 8 Pin4x8

11 730056 2 Ventil fiedrepakning Valve spring gasket

12 730057 2 Ventilfarer pakdase Valve conduit oil seal

13 730058 2 Ventil fieder Valve spring

14 730059 2 Ventil fieder saede Valve spring seat

15 730060 4 Ventil klips Valve clip

16 730061 2 Ventiljusterings bgs Valve adjustment cushion
17 730062 2 Ventiljusterings skrue Valve Clearance adjusting Screw
18 730740 2 Mgatrik Nut

19 730741 1 Udstadnings vippearm Valve arm exhaust

20 730066 1 Bolt for vippearm Bolt

21 730068 1 Holder for vippearm Arm assembly

22 730070 1 Indsugnings vippearm Valve arm intake

23 730072 2 Mgatrik M6 Nut M6

24 730073 1 Holder for indsprgijtningsventil Fuel Injection valve Retainer
25 730074 1 Pakning Heat insolator gasket

26 730075 1 Isolator Heat insolator

27 730076 2 Bolt AM6 x 50 Stud AM6 x 50

28 730078 2 Bolt AM6 x 55 Stud AM6 x 55

29 730079 1 Bolt AM6 x 25 Stud AM6 x 25

730082 1 Topstykke komplet Cylinder block assembly







Model TD420/E Cylinder deeksel Cylinder head cover
Pos [Vare nr./Part no. Qty |[Beskrivelse Description
1 730089 1 Split 3 x 16 Pin 3x 16
2 730090 1 Cylinder deeksel Cylinder Head Cover
4 730093 1 O-ring 12x 1.9 O-ring 12x 1.9
5 730094 1 Ventildeekselpakning Cylinderheadcover gasket
N/A
7 730097 1 Dekompressions fjeder Decompression spring
8 730098 1 Dekompressions arm Decompression lever
9 730099 2 Bolt M6 x 55 Bolt M6 x 55
10 730100 1 Pafyldningsskrue Filler Screw Plug
730102 Komplet Cylinder deeksel Cylinder Head Cover assembly




	TD420 - 10 smøre 2.pdf
	Ark1

	15 starter 2.pdf
	Ark1

	TD420 - 11 brændstofsystem.pdf
	Ark1

	TD420 - 8 indsprøjtning.pdf
	Ark1

	TD420 - 7 air intake.pdf
	Ark1

	7 air filter.pdf
	Ark1

	TD420 - 8 indsprøjtning.pdf
	Ark1

	TD420 - 12 diesel pumpe.pdf
	Ark1

	4 stempel.pdf
	Ark1

	8 fuel injection.pdf
	Ark1

	TD420 - 2 Cylinder Head Assembly.pdf
	Ark1

	TD420 - 1 Cylinder block assembly.pdf
	Ark1

	TD600 - 1 Cylinder block assembly.pdf
	Ark1

	TD420 - 1 Cylinder block assembly.pdf
	Ark1

	TD420 - 3 cylinder head cover.pdf
	Ark1

	TD motor justeringsshims.pdf
	Ark1

	TD motor justeringsshims.pdf
	Ark1

	TD motor justeringsshims.pdf
	Ark1

	TD420 - 2 Cylinder Head Assembly.pdf
	Ark1

	luftfilter 3.pdf
	Ark1

	TD420 - 15 startmotor.pdf
	Ark1




